
 

- 1 - 

 
 

 
Vertical Bumper Plate Rack 

 
VBR3                                                                 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



 

- 2 - 

EXPLODED DRAWING & PARTS LIST 
 
 
 

 
 
 
 
 
 



 

- 3 - 

PART LIST 
 

NO. DESCRIPTION QTY 

1 Base Frame 2 

2 Main Frame 1 

3 Plate Holder  Φ48*2*600 3 

4 SleeveΦ76*Φ50.5*90 2 

5 Wheel Φ100*130 2 

6 Wheel with brake Φ100*130 2 

7 Metal Plate 40*160*5 2 

8 Rubber Bumper Φ77*Φ47.5*13 6 

9 End Cap Square50*100 4 

10 End Cap Square 50*2.5 1 

11 Bolt M8*20 16 

12 Bolt M10*20 6 

13 Bolt M10*125 4 

14 Washer Φ9*Φ16*1.6 16 

15 Washer Φ11*Φ20*2 14 

16 Spring WasherΦ8 16 

17 Nut M10 4 

 
 
 
 

 



 

- 4 - 

ASSEMBLY 
 

 Step 1 
 

Assemble (1) Base Frame,（2）Main Frame and (7) Metal Plate , using (13) Bolt M10*125, (15) 

Washer Φ11*Φ20*2 and (17) Nut M10. Then tighten all the bolts. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Step 2 
 
Insert (3) Plate Holder into (2) Main Frame then put (8) Rubber Bumper on (3) Plate Holder as 

showed in the diagram; then using (12) Bolt M10*20 and (15) WasherΦ11*Φ20*2 to tighten (3) 

Plate Holder.  


